
 

 

                                                                                CBR600/1000RR SSC 

 
                                                                                                                                 FITTING KIT CONTENTS: 
                                                                

                                                                                                                                 2 X M4 X10MM ALLEN BOLT 

                                                                                                           2X M4 WASHER 

                                                                                                           2 X M4 THREADED NYLON SLEEVE 
 

 

 

 

1. Lift up seat . 

 

2. Slide the seat cowl forwards onto the seat unit and press the front section down so that it is tight against 

the vinyl seat. 

 

3. carefully insert one of the M4 allen bolts with plastic washer attached through the cowl from the outside 

in. 

 

4. attach one of the threaded sleeves to the inserted bolt and finger tighten. 

 

5. repeat with the other side. 

 

6. now carefully tighten both of these bolt/sleeve assemblies. 

 

7. a more uniform fit can be achieved by simply manipulating the cowl by hand at this stage. 

 

8. if no seat pad is already attached this is best done now while the cowl is firmly attached to the bike. 

 

 

 

 

 

 

                                                           
                                                                                                                                                                                                                                                        


